TEAC.

EQorERIC

T
TUEL

TN

SERVICE MANUAL

P-2s

CD DRIVE UNIT

COMPACT

Effective : September, 1992 57040861 000



P-2s |

1 SAFETY INFORMATION

This product has been designed and r factured according to FDA regulations “title 21, CFR, chapter 1, subchapter J, based on the Radiaticn
Control for Health and Safety Act of 1968", and is classified as class 1 taser product. There is not hazardous invisible laser radiation during operation
because invisible laser radiation emitted inside of this preduct is completely confined in the protective housings.

The labe! required in this regulation is shown (.

«CAUTION
- DO NOT REMOVE THE PROTECTIVE HOUSINGS USING SCREWDRIVER. .
. USE OF CONTROLS OR ADJUSTMENTS OR PERFORMANCE OF PROCEDURES OTHER THAN THOSE SPECIFIED HEREIN MAY

RESULT IN HAZARDOUS RADIATION EXPOSURE.
- IF THIS PRODUCT DEVELOPS TROUBLE, MAKE A CONTACT WITH OUR SERVICEMAN, AND DO NOT USE THE PRODUCT IN A

TROUBLED STATE.

CERTIFICATION
ThiS PRODUCT COMPLIES WITH ONAS
FULES 71 CFA SUBCHAPTER J APPLI
CABLE AT DATE OF MANUFACTURE

Thac comosaron
5 maCed s moan: 70830 iarae
-ty "

&) - Optical pickup: Type : KSS-151A

Manufacturer: SONY Corporation

Laser output : 0.2 mW or less on the objective lens
Wavelength : 780 nm =20 nm

For US.A.

G e OBSERVERA e ADVARSEL

e CAUTION e ACHTUN

@ THIS LABEL 1S ATTACHED TO THE PLACE AS ILLUSTRATED TO INFORM THAT THE
APPARATUS CONTAINS A LASER COMPONENT

@ THIS LABEL 1S ATTACHED TO THE INSIDE OF THE TOP COVER AS ILLUSTRATED SO
THAT ANY FURTHER PROCEDURE WILL BRINGING THE USER INTO EXPOSURE
WITH THE LASER BEAM

CAUTION — USE OF CONTROLS OR ADJUSTMENTS OR PERFORMANCE OF PRO-
CEDURES OTHER THAN THOSE SPECIFIED HEREIN MAY RESULT IN HAZARDOUS
RADIATION EXPOSURE

(@ DIESE AUFKLEBEMARKE IST AN DEM IN DER ABBILDUNG GEZEIGTEN ORT
ANGEBRACHT UM DARAUF HINZUWEISEN. DASS SICH IM INNERN DES GERATS
EINE LASER-KOMPONENTE BEFINDET

@ DIESE AUFKLEBEMARKE IST WIE ABGEBILDET AN DER INNENSEITE DER OBEREN
ABDECKUNG ANGEBRACHT UM DAVOR ZU WARNEN DASS DER BENUTZER BEI
WEITERGEHENDEN EINGRIFFEN LASERSTRAHLEN AUSGESETZT IST

ACHTUNG— VERWENDUNG VON REGLERN. EINSTELLUNGEN ODER EINGRIFFE
VON ANDERER NATUR ALS HIERIN ANGEGEBEN KANN DIE AUSSETZUNG
GEFAHRLICHER STRAHIENDOSEN NACH SICH ZIEHEN

@ PASKRIFTEN SITTER PA APPARATEM SOM VISAS SOM EN UPPMANING OM ATT
APPARATEN OMFATTAR EN INBYGGD LASERKOMPONENT

(3) PASKRIFTEN HAR PLACERATS PA INSIDAN AV HOLJET OCH VARNAR MOT
YTTERLIGARE INGREPP | APPARATEN. EFTERSOM DETTA KAN MEDFORA
UTSATTANDE FOR LASERSTRALAR

VARNING — ANVANDNING AV KONTROLLER JUSTERINGAR ELLER ANDRA
ATG:RDER UTOVER DET SOM TAS UPP HAR KAN INNEBARA RISK FOR RADICAKTIV
STRALNING

@DETTE M/RKAT ER ANBRAGT SOM VIST | ILLUSTRATIONEN FOR AT ADVARE
BRUGEREN OM AT APPARATET INDEHOLDER EN LASERKOMPONENT

@ DETTE MAERKAT £R SOM VIST PA ILLUSTRATIONEN ANBRAGT PA INDERSIDEN AF
TOPDAEKSLET FOR AT ADVARE BRUGEREN OM AT YDERLIGERE FREMTRANGEN
ViL VEERE FORBUNDET MED FARE FOR AT UDS&TTE SiG FOR LASERSTRALING

ADVARSEL — BETJENING AF ANDRE KONTROLLER OG REGULATORER ELLER
BENYTTELSE AF ANDRE FREMGANGSMADER END BESKREVET HERI ER FOR.
BUNDET MED FARE FOR UDSATTELSE FOR LASERSTRALING

“VAROITUS! SUOJAKOTELOA Ei SAA AVATA LAITE SISALTAA
LASERDIODIN, JOKA LAHETTAA INAKYMATONTA) SILMILLE
VAARALLISTA LASERSATEILYA."

i
§
|
;
S



| P-2s

2 SPECIFICATIONS

ft

(PICK UP)
Type Optical 3-beam laser pickup
Objective System 2-dimensional parallel drive

Laser Type GaAlAs type semiconductor laser
Wavelength 780 nm
(SIGNAL FORMAT)

Sampling Frequency 44.1 kHz
Quantization Bit 16-bit linear/channel
Channel Bit Rate 4.3218 Mb/sec
Channel Modulation EFM

Error Correction CIRC

(DISC)

Type Compact Disc
Playing Time Approx. 60/20 min.
Diameter 120/80 mm
Thickness 1.2 mm

Scanning Velocity 1.2-1.4 m/sec
Track Pitch 16 gm

(AUDIO)

Digital Audio Interface Format
Coaxial (BNC « RCA) :
0.5 Vp-p/75 ohms

Output-Digital

Optical (TOS) :

~15 dBm to -21 dBm
Optical (ST) :

-125 dBm to -15 dBm
XLR (BALANCED) :

4 Vpp/110 ohms

%

(GENERAL)
Power
Requirements

100/120/220/240 V

AC, 50-60 Hz {GE]
120 V AC, 60 Hz[US/C]
220 V AC, 50 Hz[E]
Power Consumption 18 W

Dimensions 225 %X 134 X 490 mm

(W x H x D) (8-1/8" x5-1/4" X 19-5/16" )
Weight (net) 14 kg(30.86 Ibs.)

(REMOTE CONTROL UNIT)

Remote Control System

Infrared pulse coding system
DC 3V

(SUM-3, "AA", "R8" type X2)

Batteries

(STANDARD ACCESSORIES PROVIDED)

@ Wireless Remote Control Unit(RC-356 or RC-357)

@ Batteries (SUM-3, "AA","R6" type X 2)

@ Coaxial Cord (digital)

@ AC Power Cord

@ Instruction Manual (loose-leaf type with hard cover)

% Specifications weré determined using a sampling
frequency of 44.1 kHz except as noted.
*Improvements may result in specification or feature
changes without notice.

*Photos and illustrations may differ slightly from
production models.

" VOLTAGE CONVERSION

(For general export models)

I it is necessary to change the voltage requirements of

the player to match your area, use the following

procedure :

1.DISCONNECT POWER LINE CORD.

2.Using a screwdriver, turn the selector until the desired
voltage marking appears.

i
;
;




P-2s |

(EvwI79H

AR Lo KR, R{EFERIE—L
L U XERENAR 2 RTIATRE

FER Ak L —H —

it 780nm

w97y TEBEAR Y=7T—~5—Kl
{gBT7+—<v M)

EXR{LRIREL 44.1kHz

SF{Ey b ¥ By FY=T7/Frriiy
=EL— b 4.3218Mb/ sec
IS—TEAR CIRC

(F4 A7)

AR AUy R F 4R
IR #1604y /%120 53

T4 RATER 120mm/80mm

T4 RIE 1.2mm

BHEE 1.2~1.4m/sec
FowobBEYF 186um

(F—F+ 7>

EHFIZ ) 0.5Vp-p/75 Q(BNC, RCA)

-15dBm ~-21dBm (OPTICAL TOS)
-12.5dBm~- 15dBm (OPTICAL ST)
4Vp-p/ 110 Q (XLR BALANCED)

(—i%
TR 100V AC 50-60Hz
HREN 18W
NFFiE(W X H X D) 225 X 134 X 490mm
g8 14kg
(YUE3 RC-358)
UrIJvARK FAG OV ZAAR
it DC 3V

¥k SUM-3 ! 2 A1
HE&)

e ) £ (RC-356)

o LT3 SUM-3) X2

oAl — FUSYy « Fv e VL FY )L+ 23— F VDH-T208)
o MURHMAT (O3S » 7 —BL)

o {(RIrd

* (LB L UABIL, ABODTEUKETTSIENHEDNE
‘g‘.o

*WROKBIZL D, WERNBOFLL EN—RREFRLB
EDBDET HOoMLHITRIKLE W,

ANTI-SHOCK BRACKET

To protect the laser pickup mechanism from shocks and
movement during transit, it is secured by a special anti-
shock bracket. Before starting operation, be sure to release
this bracket, which is accessed from the bottom.

BRiEERICDOINVT

AEIIREISORMA S Ey 77 v TET B0, BHRER TR
FLTHD T AREMIES L 2HAE. LTHEETRERR
LTLEZN,




P-2s

3 REMOVAL OF EXTERNAL COMPONENTS

HEWIOH/HLE

umber-order

Disassemble in ni

EEHUIALTTF 2,




P-2s |

4 ADJUSTMENT AND CHECKS
BELER

Notes:
1 . How to handle the pick—up support assembly

(1)Do not apply shocks to the assembly.

(2)Do not touch the object lens.

(3)Do not place the assembly in a place subject to
exessive dust, heat or moisture.

(4)Do not disassemble.

(5)During the transportation, mounting and dis—
mounting of the assembly, support it with your
fingers at points A and B as shown in Fig. 4-1.
Be particularly careful not to touch the actuator,
the photosensor and the LD plate, and do not
apply force to them.

2 . Cleaning the object lens

(1) If the object lens becomes dirty, playback will
deteriorate.

(2)To clean the lens, moist the KODAC cleaning
tissue in isopropyl alcohol and wipe the lens
gently.

3 . To prevent the laser diodes from deteriorating

and protect them from destruction.

(1)Do not touch the laser diode terminal, the LD
plate and circuit components.

(2)While adjusting the laser pick—up, be sure to
ground connected instruments and your body to
prevent static electricity destroying the laser
diodes (See Fig. 4-2).

(3)Laser beams are similar to infrared rays.

Do not look at the beams directly, and keep your
eyes at least 30cm away from them.

LD Plate

Photosensor

Fig.4-1

[EEFIE]
1 Ew Py HHR—bFAss'yOBERWN

(MET . BEBEMXE .

()3t v XITIRFERNT .

(T2 RORETIEF . SR-ZROBFEEIS .

(YD LI

(5} HEY , YD MYALDEIE ., Fig4—1DAL
BETHEATCESE.
MIC7OF I —4 KBS, LDTL— rERIZF
ERNhYDENZAENI & .

2358 v XDER

(OxtL v XICFENDFCE  BEENNSIELET

()BERICHI- TR, LY X e J Y- T e R=/N=
(KODACHRZ AV TOEN -7 - VERL
TEBL.ADRYNENESICREL>TLEEW.

3.b—¥— e FaF— DL, BIRBHLE

(M= — e &Mt~ FiFF , RULDT L — + , BIEER
RICEEFERNACE .

(QFEYI2 7T ERMYBRSEIRL  ERFICEELT —
AERBIE X, AET-REFTEW BESIHE
EBEIELTL XY . (Fig.4—28R )

(U —FRBEFATERIEHRTT . BEORLDD
BEXHL Y INSo0qll EBEL T ES .

Earth ring
{Lead wire)

Pick-up case

Chassis {GND)

Resistor
1MS2 ~ 10MQ2

Earth

Fig.4-2




| P-2s

4 -1 Servo Circuit Adjustments 4 -1 Y—FKAE

* Test discused: YEDS-18 x BHFAMF4RY YEDS-18

-

S

Va
—EL
/1

Fig.4—3 Adjustment location




P-2s |

4 - 1—-1 Clock frequency adjustment

Connect the frequency counter between U406 (12)
and earth (frame), then adjust C466 (MAIN PCB)
so that the frequency counter reads 16.9344MHz.

4-1-~1 Jo0vYRBEREE
MAIN PCBOUA0BDEY 12E7—2 (7 L—4) MIC

BEEN D5 —%EFL, 16.9344MHz(C B & 5 C468
(MAIN PCB) %73,

Frequency Counter

[o]Ne)

HOT GND

*»12

U406

MAIN PCB

4 — 1- 2 . Pickup actuator operation check

Check that the pickup assembly moves to the

innermost track of the disc when the power is

turned ON, and then the pickup actuator moves up
and down three times.

4—-1-3 PLL frequency adjustment

1 ) Setthe player to the stop mode, and open the
disc tray.

2 ) Ground the TP—1 pin (8).

3" ) Connect a frequency counter between TP-—2
and ground, and adjust V403 for a counter
reading of 4.32+0.05 MHz.

( Use a probe with x10 sensitivity with the
frequency counter.)

4 — 1-4 Sled (feed) balance adjustment

1) In the stop mode, move the pickup towards the
front.

2 ) Adjust V406 (S.BAL) so that the voltage at
TP-1pin (9) becomes O V.

4 - 1-5 Tracking balance adjustment

1 ) Load the test disc.

2 ) Ground the TP—1 pin 5.

3 ) While pressing the PLAY button repeatedly,
adjust V401 (T.BAL) so that the tracking
error waveform at TP—1 pin (6) swings on the
same level symmetrically centered around O V.

4-1-2 EBEwlO79T70Fz~%

BHEFz v

EFEONF, Ev 77 v FAss yIERBRABEHE v
979 T+ FTOF2—9N3IBETHTE L.

4 - 1 - 3 PLLE?&&%&.E

1T )R by TTIREEICL, PL—%BITS .

2 )TP-1D8BEEVE2GNDICET .

3 )TP-2&GNDRIIC . BiE¥r o v 9 —%iE#H L4.32
*0.05MHzIZE 3 &£ 5 VA3 ERETS .
(BE#Ah9v9y—-0Fo0~-Ji3 . #03~-7H
DTO—TEXIVCTER . )

4-1-4 by ReNSURRAE

1)RMoTIRET Ev o7 v TAss'yE7 02 FEIHC
BE97T5 .

2)TP-1DIELE VA 0VICAEB LS5 V406(S.BAL)%E
HETS.

4-1-56 FSuFvT NSUVIHE

1)FRMeFo4RI%EY TS .

2)TP-1D5FEVEGNDICET .

3 ) LAHERYELBLENSTP-1D6BEVOD b
SudUT e IS5 ~-DEEHMOVERLICEL LRIV
TIENS LS VAU T.BAL)ZRETS .

¥ BLAL
Y Samelevel
oV
¥

Fig.4—4



| P-2s

4 -1~6 Focus offset adjustment 4-1-6 T4=HReFT7y NAE

Adjst the V402 (F. BAL) so that the jitter of the TP-1 M8BEVORKEDY v —ENRNMNILEDIELS
waveform at the TP—1 pin (8) becomes minimum. V402(F.BAL)THRETS .

Then, set the player into stop mode, and measure ZOHSTOPHEICLTTP-101EBEEVEGNDHOE
the voltage between the TP—1 (1) and GND. FEEHEL 10-50mVOBICHB3 & &mBL . BLE
Check that the voltage is between 10 and 50 mV. BRIZGWEZRIEERN T v —HMEBRICEKILDSE
if the voltage is outside this range, readjust it so FW¥ETS .

that the jitter becomes optimum within this range. ##E 30nsElT (Fig4-54-68R )

Specificatipn: 30ns or less. (See Figd—5,4-6) SerMeter  Digial Volrmeter

PN

P 23436789

TP-1
Fig. 4-5 | 10:1 Probe
MAIN PCB
Fig. 4—6

4 -1-7 Focus gain adjustment 4-1-7 Tx—hR5A4 %

1 )Input a 1.2-kHz, 400m Vp-p signal from the 1 )4EOSCL Y 47kQDEMEANL T . 1.2kHz/400
externa! oscillator to TP—1 pin (4) via a 4.7- mMVp-pDESETP-1DABFBEVIZARNTS .
kohm resistor. 2)TP-1D3IFTE L/ EHBOSCEDY 1 EHOIBIZ A

2 )Adjust V405(F.GAIN)so that the gain difference 3L S5VA05(F.GAIN) = R%T 3 .

between the signal at TP—1 pin (3) and that one
for the external OSC becomes 0dB. . [ cedie vivi

& [

Q
@O I 12345678%9
9

o OO?OOOOOO
TP-I

area PEI LW MAIN PCB
Fig. 4=7
4 —1 -8 Tracking gain adjustment 4-1-8 +SuFvTTA/RE
1 ) Input a 1.2-kHz, 400m Vp-p signal from the 1 ) 4#BOSC& Y 4.7kQDIEMREANL T . 1.2kHz/400
external oscillator to TP-1 pin (6) via a mVp-pDESETP-1O6FBEV/ICANTS .
4.7—kohm resistor. 2)TP-1DSFEE LV EALBOSCEDT 1 »EHOIBICAE |
2 ) Adjust V404 (T.GAIN) so that the gain 3L S5VAA(T.GAIN) = ERT 3 . |

difference between the signal at TP—1 pin (5) |
and the one for the external OSC becomes 0 dB.

Oscitlator Dugi—needle VTVM
® @ <| 123436789
e | o 0Q 00 ? [-N-R-N-]
‘~‘ [T TpP-1
srrn :g;:‘vh’ MAIN PCB
Fig. 4-8




P-2s |

4 — 2 Mechanical Section Adjustments 4 -2 HWEQOTEE

A
B {Adjusting screw)}

Mechanism chassis

Side chassis

s Side chassis

Mechanism chassis

¥

[ole] 4
+Q
/I | ] 4;01

1
A
/ \
Tray Front panel ass'y
Fig.4—10
Side chassis
A oy

Mechanism chassis

] 4

Left side chassis Mechanism chassis

Right side chassis
A B B A
{Adjusting hex. screw) (Adjusting hex. screw)

Fig.4—11

10



4 -2 -1 Mechanism assembly,

height adjustment

After loosening screw B shown in Fig. 4-9, adjust
screw A shown in Fig.4—9 so that the clearances a
and a’shown in Fig.4—10 become equal.

(After adjustment is complete, be sure to tighten
screw B.)

4 —2 -2 Mechanism assembly,

horizontal position adjustment

After loosening screw B shown in Fig.4-11, adjust
the four hex. screws A (two screws on the left and
right side) so that the clearances b and b'shown in
Fig.4—10 become equal.

( After the adjustment is complete,be sure to tighten
screw B.)

| P-2s

4-2-1 XHhAssyHIHE

Fig.4—-9D*® T B EEOT-EFig.4-10Da.a OREBINE
LB &LDFigs-9DRVATHRETS .

(REEH UBEMHHBE - )

4—-2-2 xhHAssyERNBRE
Fig.4—110)*~>‘B%i%m:%&FigA—wo)b,b'm&ﬁﬁa‘ib\“%
LS LB ESFigl- DAy PZRTA(ER4TA)T
RETS.

(ARERUBEMHDIZE . )

Cautions on replacing Pick Up

5347009800
Pick Up Assy KSS—151A(S)RP

Part Number
Description

A part of the FLAT CABLE pattern of this pick up
is shorted by soldering as shown on the drawing
below.

T his is because to prevent the Laser diode from a
damage caused by static electricity during the time
of transportation.

Prior to mount this pick up on the chassis,the above
mentioned soldering must be removed, otherwise
the Laser diode will not emit Laser beam, and the
player will not function. Hereunder is the procedure
to remove this soldering:

1 . Ground the solder iron to be used.
The tip of solder iron must be 320° C less than
30W.
2 . Complete the connection of two connectors first,
then remove the solder quickly by solder iron.
Note
T his pick up is precision manufactured in the factory,
No adjusting is required.

Disassembling and adjustment is thereforeprohibited.

Ev o7y TERLDEE

w27 v 7(53470008-00)12 . L—H—4 4 F— FipE

D-H¥ATY y SHENTWET . COFETIRL -

Y—HNBERLEBADT , Ev 7w TEZRLIES

EEICE . BMAELEETTHOMBEBSOFRAT Y o

CEALTEBLTTS.

¢« ISy b —TINEBDS v FHACIIEEEL SR
NENWTTE.

c TSy Pr—THNRANRPTVLOTRENMNITTEEL
TFE.

s HMIFIE0W 320 CLUTEFERAL . TIEPREL
TFE.

Byl Ty TEREORABEESIUIBLEERILGENWTT
=3 AN

s BESICHTSEFELTT S0 .

11




P-2s |

5 BLOCK DIAGRAM

A = R R G A N

- R
Spindle g:;;‘g" 204BX8bit BNC
Motor Circuit SRAM ”

3 COAXIAL
——— 1L P Sk

CD Drive Unit

4

T Signal Processing
::\éersc Laser ggcug odut Digital
by — ! M Demodulator Audio Cptcal 7 DIGITAL OUT
lﬁg::: | Pickup Error Correction fy D:cc;der _‘-—4 Fier Data Tos
and Interpolation Link

OPTICAL
Traverse Focus Tracking
Servo Servo Servo Foer Data ST
Link

Silent
Servo Circuit XLR
(BALANCED)

Tra
Servo Microprocessor Tray Control <_______: Moxlr
Circuit {Servo} Circuit
ﬁ Incorrect Disc l Clamper
Set Detection H
N Ciscuit Motor
Optical Remote .
Control Recep- Microprocessor A
’&r tor and Key {System Controf)
input Decoder
U Memory

Backup
FL Dispt 2048 8bit
L Display et d
Ds De O3 D2 Dy Sg St Se 8d Sc  Sb Se Sor
DIGIT DRIVER SEGMENT DRIVER
{} 7 SEGMENT DATA DP
SCAN .
COUNTER
BCO TO 7 SEGMENT DECODER ROM
"0 SUPPRESS
CONTR! |
oL CHARACTER MODE
I CONTROL
Q'\ cM “0" SUPPRESS CONTROL f
Vs s BCD DATA [———-—
g
MULTIPLEXER SUPPRESS
CONTROL
A Pl b
SN 25 BIT D" LATCHES P
HE T T WO S A T S S S S S S S S B I
/ \ "0 SUPPRESS
” : FLAG
e 10 10° 10? —10' 10° —=
[E LI T I S oy o :
oty [ ot i [ I T I
12'10P8!at2:1mP 8142 1 DPB412 11 DPIBI4 211!
f SHIFT
\ /
25 BIT SHIFT REGISTER v
WITH S/P CONTROLLER L 1
GND (9

12




0 vee

SPOL

SPOLO

wWDCK

FOX

MIRR

Dver

OFCY

TN

T2C

ATSC

FIN

CXA1081M

U
Vi
RFI TEVEL 30 vee
CURRENT VOLTAGE SHIFT
REFERENCE [ T]REFERENCE - JR—
RFO FOK 9) (DON
x Fok 205
] A COMPARATOR
RF- } . M 8) FOX
W W EF M
% COMPARATOR ) erwe
P/N > AUTO
ASYMMETRY
AUTO ASYMMETRY $ BUFFER
Lo CONTROL amP 6) ASY
X6 <
PD D GND
MIRROR
AMP
PD1 4) CB
[ notrom MIRROR HOLD
b HoLo > AMP
PD2 > 3) CP
RF 1-v ——a MIRROR
ve AMP (2) :g:g ~ $\ COMPARATOR _52) miRR
—w— 27—~ TRAOR
F I-v 1 “* -~
. e S Pe— DIFFERENYIAL AMP oo o o
+¢
1+, l L L
E I DEFFECT TE
oEFeCT COMPARATOR
€0 BoTTOM 19) FE
~ HOLD
w 1‘/ A3
€1 bt [ 18
) TRACKING — BIAS
%NJA%E ERROR AMP J_ Procus
vR ERROR 17) Vee
@9 BUFFER 0 I £ ELE
ccz (i3) 16) cci
Fsw MON MOP LOCK cec4 3.5v VCOF ISET POIL aw DGND CLK
—G 9 )&
CLV. LPF.
e xr
- ™ @3 oar
- L.
]
, L &2 rsY
H )
H
17 L paTa INPUT :, @1 oire
REGISTER SHIFT REGISTER t =
ADDRESS DECODER :
\ P
. Q) CouT
SEQUENCER :} 2 @
; "
<LL—: |
OUTPUT DECODER
+
] TTL @ Aver
O 4 U ‘
FSinva  TGN,2  TMIAT T NS
- (8) se
—
™7 :
TRACKING : (7 Fsev
o—v PHAS| H
COMPENSATION H
. Fs1
<t C (i€) sstor
i | v
H o Fs2 :
| [-@——‘
1 bt 0 T
@ H o () s~
e == - O =
FOCUS PHASE
@—{ ers] H . COMPENSAT ION } 6 seo
; ; : - T ;
1
! 5
@9 y to rssi 7 ; @) st
Fsa 0 ) ’
{ ] 62 o o-a
? Y T™M2
O—D—C)—(O0—O—E—O 8 ® O—()—)
ve FGOD FS3 FL8 FEOQ FE™ SRCH 6L TG2 A Voo TAO TAS

P-2s

13




P-2s |

UPD7566CS—085

PORT 0O
BUFFER

INT O

CLOCK cP TIMER/ INTT TEST
cL CONTROL EVENT COUNTER CONTROL

U U

PORT 1 P10/Cin 0O
BUFFER/ P11/CIn 1
COMPA - P12 /Cin2
RATOR P13/Cws

I ] 10
PROGRAM ¢ A PORT 8
COUNTER ALY :> LATCH
U BUFFER
GENERAL REGISTERS
PORT 9
< ] .
PROGRAM :) ;3:;:;?
MEMORY INSTRUCTION STACK POINTER
1024 x 8 BITS DECODER
PORT 10
N o
l f g BUFFER
DATA MEMORY
SYSTEM STANDEY 64 x 4 BITS C:)
cLock CONTROL ¥
GENERATOR PORT 11
D LATCH
k BUFFER
T cL2 —

@62 )
o O <
c o ©
g 9 <«
ax © o

_RAM ADDRESS [N
GENERATOR
INTERPOLATOR

I
DIGITAL J SUB CODE L ERROR
FILTER SYNC DETECTOR DETECTOR/

CORRECTOR

X TAL CIRCUIT

GEMERATOR DIGITAL OUT

23 bit EFM
—‘{EFM‘PLL SHIFT REGISTOR[ DEMOOULATOR )

] 1
Y R

FRAME SUB CODE

Voo T SYNC DETECTOR/ ‘ DEMODUL ATOR

GENERATOR PROTECTOR/
INSERTER

TRACKING
COUNTER SUB CODE 0

REGISTER
CPU INTERFACE

14



PARTS LIST SECTION

NOTES

@ PC boards shown are viewed from parts side.

@ Parts marked with % require longer delivery time.

@ The parts with no reference number or no parts number in the
exploded views are not supplied.

@ As regards the resistors and capacitors, refer to the circuit
diagrams contained in this manual.

@ A Parts marked with this sign are safety critical components.
They must be replaced with identical components - refer to
the appropriate parts list and ensure exact replacement.

@ Parts of [ ] mark can be used only with the version designated.
[J7:JAPAN [USI:U.S.A. [CI:CANADA [GE]:GENERAL EXPORT
[E]:EUROPE [UK]:U.K. [A]:AUSTRALIA

ah

£
o VY ERRIBREIREINTVET,
o OB HYPHNIETINYET. HOOHUHTTHRES
Ve
ONRBICHEOLVHBEIREUSEBOLWHBREHRBRLEEA.
OIERQER, JVTUY-IERLTHYET. CBERESR
LTS,
QAR RLEERRTYT, KT IRRLT T« 7T v VIEED
BREEBLTEE W,
L Lodcte
[JJ:JAPAN [US]:U.S.A. [CI:CANADA [GE]:GENERAL EXPORT
(E]:EUROPE [UK]:U.K. [AJ:AUSTRALIA

g3

15



P-2s |

6 EXPLODED VIEWS AND PARTS LIST

SMEE <=y X b

EXPLODED VIEW -1

16



P-2s

EXPLODED VIEW-I

REF.NO. PARTS NO.  DESCRIPTION REMARKS

I=1 *5801073400 SIDE PANEL (L)

l= 2 *5801073100 TOP PANEL(B)

l=3 *5801117300 CUSHION

1= 4 *5801071700 TOP PANEL (A)

l=5 5801068000 POWER KNOB ASSY

- 6 *5801070200 POWER SPRING

l=7 *5801072600 HOLDER(A)

f=- 8 *5200244300 LED PCB ASSY

|- 9 *5801072500 FL HOLDER(A)

I-10 *5200241001 DISPLAY PCB ASSY

=11 *5801071900 REAR HOLDER(L)

I-12 *5801072000 REAR HOLDER(R)

1=13 *5801069800 PANEL BRACKET

114 *5801069400 TRIM SCREW

I=-15 *5801 103100 FRONT PANEL ASSY,ESOTERIC
*5801103200 FRONT PANEL ASSY,TEAC

1=16 *5801 169000 FL WINDOW ASSY

=17 *5801067600 LED PIECE(C)

1=18 *5801070100 KNOB SPRING

1-19 5801068100 OPEN/CLOSE KNOB ASSY

=20 5801067900 PLAY KNOB ASSY

=21 5801068200 PAUSE KNOB ASSY

1~-22 *5801069200 SENSOR FILTER

1-23 *5801072800 KEY HOLDER(A)

1=-24 5801069500 SKIiP KNOB

I=25 *5801067800 SKIP HOLDER

1=26 *5801070800 KEY PCB BRACKET

1=-27 *5200244210 KEY PCB ASSY

1-28 *5200339800 VR PCB ASSY

=29 *5801069600 VR BRACKET

1=30 5801072200 CONTROL KNOB

(=31 *#5801314100 BOTTOM CHASSIS [ALL EXCEPT GE]
*5801499100 BOTTOM CHASSIS [GE]

1=32 5801082700 FOOT ASSY

1=33 *5801073500 SIDE PANEL(R)

1=34 *5801115601 FL PCB COVER

1=35 *5801069000 FL PIECE

1-41 5780223006 SCREW,M3X6 FLAT NI BL

1-42 5783693006 SCREW,M3X6 BIND S-TITE Nt BL

1=43 5780013008 SCREW,M3X8 BIND NI

1=44 5780102604 SCREW,M2.6X4 PAN

1=45 5781002608 SCREW,M2.6X8 PAN TAPPING

=46 5785223000 WASHER,FIBER 3X6X0.5T

1-47 5780023006 SCREW,M3X6 BIND NI BL

1-48 5780023005 SCREW,M3X5 BIND NI BL

=43 5780013006 SCREW,M3X6 BIND NI

1=50 5785305000 WASHER,POLY. 5X8X0.25T

1=5] 5786610200 PUSH RIVETS,RP-3045~N8B

I =52 5780023004 SCREW,M3X4 BIND NI BLK

1=53 5783613008 SCREW,M3X8 B.C-TITE NI BL

1 =54 5780024006 SCREW,M4X6 BIND NI BL

1=55 5783613006 SCREW,M3x6 B.C-TITE NI BL

17




P-2s

EXPLODED VIEW -2

18



EXPLODED VIEW=-2

P-2s

REF.NO. PARTS NO.  DESCRIPTION REMARKS

2= | *5801071800 BRACKET

2- 2 *5200244040 POWER PCB ASSY [J]
*5200244050 POWER PCB ASSY [US,CI
*5200244060 POWER PCB ASSY [GE)
*5200244070 POWER PCB ASSY [E]

2-3 A\ 5320049400 POWER TRANSFORMER [J])

A 5320049500 POWER TRANSFORMER {US,CI
A\ 5320062900 POWER TRANSFORMER [GE]
A 5320063000 POWER TRANSFORMER [E,UK,Al

2- 4 *5801079300 PCB BRACKET(C)

2-5 *5801069700 SIDE CHASSIS BRACKET

2-6 *5801072701 JOINT,POWER SW

2= 17 *5801069300 POWER SW BRACKET (A)

2- 8 *5200297600 PSW PCB ASSY [ALL EXCEPT El
*5200297610 PSW PCB ASSY [E)

2-9 *5801082001 SIDE CHASSIS(L)

2-10 *5801484600 REAR PANEL [J,US,C]
*5801484700 REAR PANEL [GE]
*5801484800 REAR PANEL [E]

2-11 *5200302900 REM SW PCB ASSY

2-12 A\ 5332019600 AC SOCKET,3P WCF1061B [ALL EXCEPT E]

A 5332020000 AC SOCKET,2P SOT-I5Y [E]

2-13 *5801306000 PCB BRACKET

2=14 *5200297000 FILTER PCB ASSY [ALL EXCEPT El
*5200297010 FILTER PCB ASSY [E]

2-15 *5200337700 D-OUT PCB ASSY

2-16 *5200339000 DB OUT PCB ASSY

2=17 *5801499200 SHIELD BRACKET

2-18 A 5302101700 VOLTAGE SELECTOR SW [GE]

2=19 *5801307400 TRAY

2-20 *5801492400 TRAY PANEL

2=21 *5801324100 SENSOR HOLDER(PT)

2=22 *5200303000 SENS PCB ASSY

2=23 *580108650! SENSOR HOLDER

2-24 *5200245600 PTR PCB ASSY

2=25 *5801314000 FRONT CHASSIS

2-26 *5801079100 PCB BRACKET(D)

2=-27 *5801082102 SIDE CHASSIS(R)

2-28 *5801070300 MAIN PCB BRACKET

2-29 *5801 115501 CHASSIS SUPPORT

2-30 *5730041200 |NSULATOR 1U-7/16

2-3| *5801521200 PCB COVER

2-4| 5783693006 SCREW,M3X6 BIND S-T NI BL

2=42 5780023005 SCREW,M3X5 BIND NI BL

2-43 5781702606 BOLT,M2.6X6 HEXAGON SOCKET NI

2-44 5780023006 SCREW,M3X6 BIND NI BL

2=45 5780024006 SCREW,M4X6 BIND NI BL

2=46 5786610200 PUSH RIVETS [ALL EXCEPT El
5801173000 STUD [E]

2-47 5780023008 SCREW,M3X8 BIND NI BL

2-48 5785003000 WASHER,PLAIN M3X0.5T

2-49 5780012604 SCREW,M2.6X4 BIND NI

2-50 5780103005 SCREW,M3X5 PAN

2-51 5782013004 SCREW,M3X4 HEX CUP POINT

2-52 5780012606 SCREW,M2.6X6 BIND NI

2-53 5783543006 SCREW,M3X6 BIND P-T N! BL

2-54 5783753008 SCREW,M3X8 BIND P-T CU

2-55 5783613008 SCREW,M3X8 B.C-TITE NI BL

19




P-2s

EXPLODED VIEW -3

/

R
/@M/ ®®

20



EXPLODED VIEW=-3

P-2s

REF.NC. PARTS NO. DESCRIPTION REMARKS
3= *#5200245700 INTR PCB ASSY

3- 2 *5200297300 TO SW PCB ASSY

3-3 *5801304000 SWITCH BRACKET(C)

3- 4 *5801086400 SHUTTER

3-5 *#5801304700 ROLLER SUPPORT(L) ASSY
3- 6 *5801303300 ROLLER ARM(L)

3= 17 *¥5801305100 SPACER L=3.8

3-8 5730012300 BALL BEARING

3- 9 5801303600 HR ROLLER

3-10 5730003100 BALL BEARRING

3=11 *5801304200 SHAFT HOLDER

3-12 *5801304100 SHAFT GUIDE

3-13 *5801303900 SWITCH BRACKET(B)

3-14 *5200245400 TMC SW PCB ASSY

3-=15 *5801303800 SW!TCH BRACKET (A)

3-16 *5200297400 TC SW PCB ASSY

3-17 *5801305000 MECHA.CHASSIS ASSY
3-18 5801095900 RUBBER WASHER

3-19 5370008100 MOTOR,DC

3-20 *5801170200 MOTOR PULLEY

3=21 *5801443100 WORM PULLEY

3-22 5801305500 TRAY BELT(L)

3-23 5800920201 TRAY BELT

3=24 *580084840! GEAR(C)

3=25 *5801 166100 PULLEY BRACKET ASSY
3-26 *#5801303200 ROLLER SUPPORT (RU)
3-27 *5800791000 HOOK

3-28 *5801307200 LOCK SPRING

3-30 *5801304800 ROLLER SUPPORT(R) ASSY
3=-31 *5801303502 LOCK PLATE

3-32 *5801303400 ROLLER ARM(R)

3=33 *5801305200 SPACER L=5.0

3-35 *5801309700 RAIL SHEET

3-36 *5801084400 GUIDE PLATE(T)

3-31 *5801384300 CUSHION, 10X14XT6

3-38 5801307000 WIRE ASSY

3=39 #5801353200 SUPER SPRING 210l

3=40 *5801080300 PULLEY,DRIVER

3=-4] 5730029000 TOK BEARING DR-22

342 *5801353000 CUSHION,4X6XT!

3=-43 *5800404400 SCREW, SHOULDER(B)

3-44 *5801353100 SPACER L=2.0

3-5l 5780023006 SCREW,M3X6 BIND NI BLK
3=52 5780002008 SCREW,M2X8 BIND

3-53 5780023010 SCREW,M3X10 BIND NI BL
3-54 5780023004 SCREW,M3X4 BIND Ni BLK
3=55 5785305000 WASHER,POLY. 5X8X0.25T
3-56 5786002500 E RING,E2.5 (JIS)

357 5786003000 E RING,E3 (J1S)

3=-58 5780022603 SCREW,M2.6X3 BIND NI BL
3-59 5786002000 E RING,E2 (JIS)

3=60 5785013000 WASHER,PLAIN M3X0.5T
3-6l 5780023008 SCREW,M3X8 BIND NI BL
3-62 5780223006 SCREW,M3X6 FLAT NI BL
363 5780003003 SCREW,M3X3 BIND

364 5785324000 WASHER,POLY. 4X8X0.13T
3-65 5785304100 WASHER,POLY. 4.1X6.5X0.25T
3=66 5780023012 SCREW,M3X12 BIND NI BL

21




P-2s |

EXPLODED VIEW -4

/ // //

. xR/ W
. ® _
(&) _ N
S\ PP 9% Gwent
7 __e@H, L~ P wl.)# 3 \\lw&gll S5
@M@ © < @PCN

= @@WM /H\ 2 (@@ \ o
!t/!l’L ) .% %@Nﬁ

22



a.

7 PC BOARDS AND PARTS LIST
ZIRF & /=YX }

P-2s

MAIN PCB ASSY

v

)

i

0.....0..0.0

=
o

XX xxl

4

006000

°
woadl
OR222 nwu

CXKS816

%

Ww
P O

)

c2080 4 SN0

4 Rray
_n o /e 0303 [ m&é °
[ |® o me A Ky Y 9
4 J ~we ° ™ 73
2" 19 e ‘e o R324 ®
»
m1s huz_.\cou 3 ¢ WO R ] ae
- {2 4] uag? o o mM:M».o ©
H eoedobolf- e I
Hl \CT o olles. o]t €
— m 0 Y ) B
= 000p0QO o e adle
=, asd owp §306 §RE3SCIIS
H] D 0080000 305 R30OMO M
HIm oQ ¢ H0O
i °
{ - L =
" [ ]
®se [
23
lm o
cl
p 4,000
Siteue O
ollfecc]|[osecjgocccnoo 3g¢% %2
m o 74HC238 RDO Oh.o N
Mo ~jJooooo oogmnmwtwm n m
p U306
omsoon 856065 s
3 7 DZ30! o — ——p32nE
M7BI8, oRO O O\IMNVA w
0000000000

SERVO  ;COM
uPD75108

|

Tmm
460
c4500410

|

He:- o-n-m:
g ual), .\m\fodg L
rh71 \\Xpm e . Mﬂ
04030 4§ ﬂ
; a« g
mnst ° e
- P d " x !
] 2 2
ion [N}
L2 e-‘z%a ..:4” ..t..

CAa73

TEAC P—2

MAIN PCB 52102968-01

u)

]

25



EXPLODED VIEW-4

P-2s

REF.NO. PARTS NO.  DESCRIPTION REMARKS
4~ 1 5801483300 SPINDLE SUPPORT
4- 2 *5801483100 MOTOR HOUSING

4- 3 *5801494100 COIL SUPPORT ASSY
4- 4 *5801096900 RUBBER SHEET

4- 5 *5801483400 ROTOR STOPPER

4- 6 *5801361100 ROTOR MAGNET ASSY
4- 7 *5801057300 ROTOR YOKE

4- 8 *5801483900 TURN TABLE PLATE
4-9 *5801483602 TURN TABLE ASSY
4-10 *5801057000 CLAMPER YOKE

4=11 *5801493500 MAGNET, FB3BDH32X 18X4.5M
4-12 *5801096300 PRESSURE SPRING(C)
4-13 5801483200 CENTER CAP

4-14 5801056900 CENTER RING

4-15 *5801057200 MAGNET HOLDER
4-16 5347009800 PICK UP ASY,KSS=I5IA S RP
4-17 *5801058900 SHAFT GUIDE

4-18 *5801059100 SHAFT HOLDER(R)
4-19 *5801078300 COIL(S)

4-20 *5801059400 YOKE(C)

4-21 *5801097400 YOKE(B) ASSY

4-22 *5801059200 YOKE(A)

4-23 *5801059000 SHAFT HOLDER(F)
4-24 *5801059600 YOKE HOLDER

4-25 *5801078200 COIL(D)

4-26 *5200297200 P.OUT PCB ASSY
4-27 *5801 164800 LOCK ARM BRACKET
4-28 *5801164901 = PU LOCK ARM

4-30 *5801 165700 CLAMPER

4=31 5801096200 SPRING(G),CLAMPER
4-32 5801167800 GUIDE RING

4-33 *5801201600 CLAMPER BASE

4-34 5370009200 MOTOR,DC RF-500TB
4-35 *5200249500 C.MOTOR PCB ASSY
4-36 *5801170200 PULLEY,MOTOR

4-37 *5801201700 SHAFT(A)

4-38 *5801 164700 SHUTTER

4-39 *5800669800 WORM ASSY

4-40 5800979500 LOADING BELT

4-41 5301754000 LEAF SW.,LSC-1220~1AU
4-42 *5801202700 CYLINDER CAM

4-43 *5801201500 LIFT ARM

4-44 *5801201800 SHAFT(B)

4-45 *5801201100 HOLDER

4-46 5800846500 BUSH,RUBBER

4-47 *5801086601 FLOATING, SPRING(A)
4-48 *5801086701 FLOATING, SPRING(B)
4-49 *5800846700 SPRING SUPPORT
4-50 *5801307501 MECHA. BASE ASSY
4-51 *5200244120 MAIN PCB ASSY

4-52 *5801170100 CLAMPER GUIDE

4-53 *5801176300 PU STOPPER(R)

4-54 *5801 176400 PU STOPPER(F)

REF.NO. PARTS NO. DESCRIPTION REMARKS
4-61 5780023006 SCREW,M3X6 BIND NI BL

4-62 5780023008 SCREW,M3X8 BIND NI BL

4-63 5780022006 SCREW,M2X6 BIND NI BL

4-64 5785342200 WASHER,POLY. 2.6X5X0.25T

4-65 5780212004 SCREW,M2X4 FLAT NI

4-66 5785314000 WASHER,POLY. 4X6.5X0.5T

4-67 5786001500 E RING,EI.5 (JIS)

4-68 5786002000 E RING,E2 (JIS)

4-69 5780023004 SCREW,M3X4 BIND

4-70 5780213004 SCREW,M3X4 FLAT NI

4-71 5780002004 SCREW,M2X4 BIND

7-72 5785024700 WASHER,PLAIN 4XI2XIT

4-73 5785302400 WASHER,POLY. 2.1X5X025T

4-74 5780002603 SCREW,M2.6X3 BIND

4-75 5786003000 E RING,E3 (JIS)

4-76 5783011704 SCREW,MI.7X4 BIND

INCLUDED ACCESORIES

REF.NO. PARTS NO. DESCRIPTION REMARKS

*5700 133900
*5700 134000
*5700134100
A 5350014800
A 5350014900
A 5350015000

*5801292100
*580 1484500
5744076300
5744076310
5347006900
5347007000
5744077800

OWNER'S MANUAL [J]
OWNER'S MANUAL [US,C,GE]
OWNER'S MANUAL [E]

AC CORD [J]

AC CORD [US,C,CGE]

AC CORD [E]

LOCK PLATE [ALL EXCEPT J1

LOCK PLATE [J]

REMOTE CON. UNIT,RC-356 [ALL EXCEPT EJ
REMOTE CON. UNIT,RC=357 [E]

BATTERY [J]

BATTERY [ALL EXCEPT J}

PIN CORD,DI02MK2/0.8

249



POWER PCB ASSY

OWER PCB

‘38gassgasal

- EEYERE

D-0UT PCB

APalS wa

‘ P-2
- WA !
 APais D.BOUT

TC SW PCB ASSY

APSES M A _

APSESM A o,
x} T
Q| -
52102574-00 » -0

PTR PCB ASSY

SENS PCB ASSY
(EUR)

[~ o TR PE
@s 6 M APSES M 4
PEe @DSOZ
P5S02
TEAC
l " SENS PCB

FILTER PCB ASSY
(EUR)

@eso
DSENS PCB

FILTER PCB

APSES M) &

LED PCB ASSY C MOTOR PCB ASSY

2-d ¥N3 82d 3L
ovaryr

o
z v
o M
1 2
3 203 02> 1027
4
-l- TEAC

13

TO SW PCB ASSY TMC SW PCB ASSY

PCBS53

POUT PCB ASSY

REM SW PCB ASSY

P-2s

INTR PCB ASSY

f CINTRACA =
Iox< T
v _C bt

REM SW

APSESM 4 - S50
L2

- [ ]
fig ]
i TEAC

y

PSW PCB ASSY

-0

AP4LS

2
>

52103398,

RS34
P65
vr_pceCLOSE

C MOTOR PCB

P6i

[

DISPLAY PCB ASSY

/ DISPLAY PCB

w507
| USOs s 10 = 20 25 30
L » s i
{506 US07 gﬁq f
0 —r T . .
— wsi2 .y PO el
Pss — w53 pse
) ° °

S
PCB

28



P-Z2s |

MAIN PCB ASSY MAIN PCB ASSY POWER PCB ASSY KEY PCB ASSY
REF.NO.  PARTS NO.  DESCRIPTION REF.NO.  PARTS NO.  DESCRIPTION REF.NO.  PARTS NO.  DESCRIPTION REF.NO.  PARTS NO.  DESCRIPTION
¥5200244120 MAIN PCB ASSY TPI 5336128900 PLUG,CON. 8263-0911 WHT %5200244040 POWER PCB ASSY [J] *5200244210 KEY PCB ASSY
*5210296801 MAIN PCB TP2 5336128200 PLUG,CON. 8263-0211 WHT *5200244050 POWER PCB ASSY [US,C] #5210244200 KEY PCB
¥5347023400 SHIELD SHEET (CU) E POI 5336313000 SOCKET,CON. 5597-20APB %5200244060 POWER PCB ASSY [GE] *5801295600 SPACER LS-15
P03 5336127000 PLUG,CON. 8263-1012 WHT ¥5200244070 POWER PCB ASSY [E]
U201 5220818301 1C.,UPD75P108CW-083 KEY PO4 5336135400 PLUG,CON. 8263-0412 RED *5210244001 POWER PCB D502-504 5224015020 DIODE, |SSI33T=77
U202-203 5220062800 IC.,MSL9512RS D505,508 5225020400 LED,SLH38 DC3F
U204 5220099900 IC.,LH5116~10 P05 5336135200 PLUG,CON. 8263-0212 RED 5332015800 FUSE HOLDER [ALL EXCEPT GE] D506 5225020600 LED, SLH38 (GRN)
U301,303 5220431200 IC.,M5238L P08 5336126400 PLUG,CON. 8263-0412 WHT A 13291818  FUSE,3.15A/125V(SB3.15) [J] P51 5336299100 SOCKET,CON. 00-8370-117
U302 5220440600 1C.,NJM4565L P09 5336145400 PLUG,CON. 8263-0412 YEL A 5307037700 FUSE,3A/250V TIME-L [US,C] P52 5336128300 PLUG,CON. 3P WHT 238
P10 5336135300 PLUG,CON. 8263-0312 RED A 5142191000 FUSE,3.15A/250V TIME-L [E]
U304 5220040900 IC., UPD74HCUOAC PIl 5336145300 PLUG,CON. 8263-0312 YEL $501-503 5302107100 TACT SWITCH, SKHHPJ
U305 5220068200 IC.,HD74HC86P ¥5730028600 HEAT SINK [C1625ST $504-505 5302106700 TACT SWITCH,B3F=1150
U306 5220045300 IC.,UPD74HC238C PI2 5336137400 PLUG,CON. 8263-0412 BLK ¥5347023000 SHIELD SHEET A (CU) usol 5220812900 IC.,UPD7566CS-085
u3o7 5220055500 1C.,BU4053B Pi4 5336137300 PLUG,CON. 8263-0312 BLK ¥5347023100 SHIELD SHEET B (CU) US02-504 5232259220 TR.,UN4111 DIGITAL
U308 5220411500 IC.,BA6109 PIS 5336126300 PLUG,CON. 8263-0312 WHT X501 5347006500 0SC,CERAMIC
Pl6=17 5336295800 SOCKET,CON. 00-8370-081 Q101-102 A 5145087000 TR.,2SD313E
U401 5220433700 1C.,CXAI08IM PI8=19 5336295500 SOCKET,CON. 00-8370-051 Q104,311 A 5230780920 TR.,2SC2603F
U402 5220433801 1C.,CXA1082BQ Ulol-102 A 5220434400 IC.,M5F7805L
U403 5220062300 IC.,CXDI 125Q P20 5336296100 SOCKET,CON. 00-8370-111 U103 A 5220435300 1C. ,M5F7905L
U404 5220099900 IC.,LH5116-10 P24 5336128800 PLUG,CON. 8263-0811 WHT 0104 A 5220434800 IC.,MSF7812L DB OUT PCB ASSY
U405 5220440600 1C.,NJM4565L P25 5336138000 PLUG,CON. 8263-1012 BLK
P27 5336128300 PLUG,CON. 8263-0311 WHT U105 A 5220435700 1C.,M5F7912L REF.NO.  PARTS NO. DESCRIPTION
U406 5220040900 IC.,UPD74HCUO4C . uloé 5232255520 TR.,DTCI43ES
U407 5220067600 IC.,HD74HC74P ulo7 5220041700 1C., UPD74HC14C *5200339000 DB OUT PCB ASSY
U409-410 5220440600 IC.,NJM4565L ulos 5220042500 IC.,UPD74HC74C *5210339000 DB OUT PCB
uatl 5220818202 IC.,UPD75P108CH-104 u109 5220047600 1C.,UPD74HC393C *#5334072800 PLUG,CANNON CONNECTOR
U412-413 5220069300 IC.,HD74HCI25P FILTER PCB ASSY
udi4 5220441700 IC.,TA7272P utlo 5220041400 IC.,UPD74HO8C L701 5286018200 CHOKE COIL, 4.7UH
REF.NO. ~ PARTS NO.  DESCRIPTION Ul 5220040900 IC.,UPD74HCUOAC L702-703 5286017820 CHOKE COIL, 2.2UH
Q201 5230018920 TR.,2SAllI5F utiz2 5232256020 TR.,DTCI14YS U701\ 5220082800 IC.,SN75158N
Q202,302 5230780920 TR.,2SC2603F *5200297000 FILTER PCB ASSY
Q203,301 5232259220 TR.,UN4III [ALL EXCEPT El DI0I-104 A 5224018120 DIODE,FEID=G23(TA)
Q305 5231756200 TR.,25D882Q/P *5200297010 FILTER PCB ASSY [E] DI105-106 A 5224016420 DIODE, 556886
Q306 5230508900 TR.,2S8772P ¥5210297000 FILTER PCB [ALL EXCEPT El DI07-111 5224015020 DIODE, 1SSI33T=77
¥5210325400 FILTER PCB [E] DII2-115 A 5224018120 DIODE,FEID-G23(TA) D-OUT PCB ASSY
Q307-308 5232259220 TR.,UN4III DI6-117 A 5224016420 DIODE,S56886
Q309 5232257820 TR.,UN4211 L201 A 5292806300 NOISE FILTER,FKOBIEMHI3 REF.NO.  PARTS NO. DESCRIPTION
Q401 5230509100 TR.,25B562C €201 A 5267704000 S.KILLER,0.0047UF/250V D308-311 5224015020 DIODE,1SS133T-77
Q402-403 5232257820 TR.,UN4211 [ALL EXCEPT E) DzZ10l 5224591421 DIODE,ZENER RD24ESB2 *5200337700 D-OUT PCB ASSY
Q406 5231762900 TR.,2SD774 A 5267704100 S.KILLER,0.0047UF/250V [E] DZ102 5224592921 DIODE,ZENER RD33ESB2 #5210337700 D-OUT PCB
DZ103 5224586121 DIODE,ZENER RD6.BESB2 *5336128400 PLUG,CON. 82630411 (WHT)
Q409 5230510000 TR.,2SB734 P202 5327007200 TERMINAL,2P [ALL EXCEPT E] *#5801493800 EARTH PLATE
Q412-413 5231756200 TR.,25D882Q/P 5327007300 TERMINAL,3P [E] Cl01-104 A 5263291420 C.,POLY. 0.022UF/100V
Q414-415 5230508900 TR.,2SB772P P203 A 5332019600 AC SOCKET,3P [ALL EXCEPT E] Cl105-106 A 5262013810 C.,ELEC. 3300UF/35V ul 5220091900 IC., TCT4HCO4AF
DZ201 5224583221 DIODE,ZENER RD3.3ESB2 Cl07-108 A 5260287800 C.,ELEC. 4700UF/25V u3 5292210100 OPT|CALMODULE, GPIF32T
Dz301 5224585321 DIODE, ZENER RD5.6ESB2 Cli4 A 5260428510 C.,ELEC. 6800UF/16V U4 5292210500 OPTICAL TRANS.,0DL50 1252P
D301-305 5224015020 DIODE,ISSI33T-77 P3) 5336172900 PLUG,CON. 5275-09A L4=-5 5286017420 CHOKE COIL, |.00UH
D308-309 5224015020 DIODE, 1SSI33T-77 PSW PCB ASSY P32 5336137700 PLUG,CON. 8263-0712 (BLK) J1 5334078000 BNC CONNECTOR,BCJ=FPLH
D402-403 5224015020 DIODE, 1SSI33T-77 P33 5336135200 PLUG,CON. 8263-0212 (RED) J2 5330512700 JACK,PIN IP YKBI1-0400
X201 5347012000 0SC.,CERAMIC CST4.|9MHZ REF.NO.  PARTS NO. DESCRIPTION P34 5336126800 PLUG CON. 8263-0812 (WHT)
X401 5347010900 0SC.,CRYSTAL 16.9344MHZ P35 5336138000 PLUG CON. 8263-1012 (BLK)
iz *5200297600 PSW PCB Est;T .
X402 5347012000 0SC.,CERAMIC CST4. [ALL EXCE G,CON. 8263-0512 (WHT)
R327 A 5241270510 R., INCOMB. IW | OHM *5200297610 PSW PCB ASSY [E] E;‘;’ g;gg{ 22283 Eligeicom 82630312 (YEL) C.MOTOR PCB ASSY
Cc466 5267206700 C.,TRIMMER 20PF ECR-JAO20EI | *5210297600 PSW PCB P38 5336137300 PLUG,CON. 8263-0312 (BLK)
Fl-2 5292809700 FILTER,LOW PASS BL=-30 0047UF /2 REF.NO.  PARTS NO. DESCRIPTION
czio /A 5267704000 S.KILLER O. 50V P39 5336126300 PLUG,CON. 8263-0312 (WHT)
L4o0l 5286033520 CHOKE COIL, 4.7UH(LAPZT) [ALL EXCEPT E] P40 5336126200 PLUG,CON. 8263-0212 (WHT) ¥5200249500 C.MOTOR PCB ASSY
V40l 5280241200 R.,TRIMMER 22KB METAL H. A 5267704100 S.KILLER 0.0047UF/250V [E] P4l 5336145200 PLUG,CON. 8263-0212 (YEL) #5210249500 C.MOTOR PCB
V402,406 5280241000 R.,TRIMMER 4.7KB METAL H. 5210 A 5300046200 PUSH SW., =1 SDDLDI , ’
V403 5280240800 R.,TRIMMER IKB METAL H.
V404-405 5280236200 R.,TRIMMER 22KB METAL V.




DISPLAY PCB ASSY

TC SW PCB ASSY

| P-2s

REF.NO. PARTS NO.,  DESCRIPTION REF .NO. PARTS NO.  DESCRIPTION
*5200241001 DISPLAY PCB ASSY *5200297400 TC SW PCB ASSY
*5210241001 DISPLAY PCB *5210297400 TC SW PCB
*5801071100 FL CUSHION S410 5300912500 SLIDE SW.,I-2 SCLIOIS

U504 5347009100 FL UNIT,FIPIOYMB

U505 5292209500 REMO~CON MODULE, SBX1483-52

U506=509 5220062600 iC.,M54564P

P55,57 5340006500 WIRE HOLDER,5P 5062 TMC SW PCB ASSY

P56,58 5340006800 W{RE HOLDER,8P 5062

REF.NO. PARTS NO.  DESCRIPTION
*5200245400 TMC SW PCB ASSY
*5210245400 TMC SW PCB
REM SW PCB ASSY
§537 5301456800 MICRO SW.,SS=5GLI13-FD

REF.NO. PARTS NO.  DESCRIPTION
*5200302900 REM SW PCB ASSY
*5210302900 REM SW PCB

INTR PCB ASSY
5224015020 DIODE, 1SS133T~77
P501 5336249300 PLUG,CON. BO3B-PH-K-S (WHT) REF.NO. PARTS NO.  DESCRIPTION
$501 5300913900 SLIDE SW,!-2 N SSSS2
*5200245700 INTR PCB ASSY
*5210245700 (iNTR PCB
Us3i 5228008200 PHOTO |NTERRUPTER,EE-SJBB

VR PCB ASSY

REF «NO. PARTS NO.  DESCRIPTION
*5200339800 VR PCB ASSY SENS PCB ASSY
*5210339800 VR PCB

REF .NO, PARTS NO.  DESCRIPTION
PO 5336287700 PLUG,CON, S7B=PH=K=S (WHT)
R532-534 5282018700 VR,.,I10KB ISIUVR 9 *5200303000 SENS PCB ASSY
*5210303000 SENS PCB
D502 5225020100 LED, SE303A
LED PCB ASSY
REF.NO. PARTS NO.  DESCRIPTION
TO SW PCB ASSY
*5200244300 LED PCB ASSY
*5210244300 LED PCB REF.NO. PARTS NO.  DESCRIPTION
5730037300 LED, SPACER,LH-5 *5200297300 TO SW PCB ASSY
D507 5225020700 LED, SPR54 MVW3F (GRN/RED) *5210297300 TO SW PCB
5401 5300912500 SLIDE SW.,I-2 SCLIOIS

PTR PCB ASSY

REF.NO. PARTS NO.  DESCRIPTION P.OUT PCB ASSY
*5200245600 PTR PCB ASSY REF.NO. PARTS NO,  DESCRIPTION
*5210245600 PTR PCB
*5200297200 P.OUT PCB ASSY
*5801103500 LED SPACER(C) *5210297200 P,OUT PCB
Q531 5228013800 PHOTO TR.,SPS-~135C
U301 5228014100 PHOTO INTERRUP.,GPIASIHR

31



SCHEMATIC DIAGRAM P"'ZS POWER SUPPLY, DISPLAY AND KEY PCB

1 1 2 | 3 1 4 | 5 1 6 1 7 | 8 1 9 | 10
. — .
IS Py Lnort (wores)
usa [ ! 2 vsou DISPLAY PCB
A 2 PP U ) K__, %
CANADA « A o A Li{] v ‘ 1 T . i H o
" " .&: H »2{aUT0 CE ; L;::: n’ ly-l ,__! .'J. ; oy E ’: ': -‘I;m'J —m’. " J E l.nl:’n
W o Vo T ' L) == —_
--- o LRI L ey D) ]| el
- osc " i gy L L i B ' T e B .
A FILTER PCB et e [ oo D epae L LT Ty EHNINY NS Lo o
= P32 M - N
ome oo}
T = A = S s W e o Tons
(32) 1% - ] e - Tty T 3 rara usos
. '[.,,. = . B vor - iy o @ Ve Maesear
- [ . g P usSoe  w! 4
Al o et SIR_vey L S ALY e TaRs TS o0 | 1 — | — — s uSeseer
- <=t [Ar | |0 -y ™1 ” it YT
. L o 3 cosd cwo Lo | i C xt C
J : l sioariee I_.._‘u‘” Trrorsv = - T ; o] _L.
3% Y i
3% & ol TR LN
POWER SW PCB S 1 ] s — —/ H
GENERAL - . ] s 1 | | — us0s
EXPORT Loozz ‘% . 0 MAIN PCB 1] oo 3z v foo v ol Lo
e gowdfen 0 P2e x £ - *
s [} i s W E : ~ola ﬂ Mol AJAA NS =
B : Lo el L : Alalay HNlAp LAy Alalsy
o B ki ] T ST T UG OUEaY
A 0 pis us06 | uso? l U308 U309
rore /o280 __wie 3 Ao i TR,
otzoy ee 3
oor ey VX" P -~ 1§ G g -
T a70/%0v T 100 3 3 L AR r M
c2e dom AQENTYTEID) H
oos A om0y Toor TS D wan res M
o SRT T Lo —
T prTT)
- o] due : e
avsov [ ..oy AO 02 l SCC o 7 J
J oL slofsfe] 2fafe
3 " oz % Low Lom = ] X gl o
o6 $ramov Toom REEE olzls
POWER SW PCB - o erre L ormr - RN ERH
EUROPE —— |V o : veor'T e l o] e 3
Th A o H
VoAee & oo =13 0 Clrmrn e ) :
Sooior .[,;w a3 | Y R T ) )
C I e D ;E T ISR IR SRR Sresenzy 432
© —  e— E—J MAIN PCB MAIN PCB MAIN PCB MAIN PCB
FILTER PCB [a1] Pa7 P16 re
A
MAIN PCB
P27
srovac 3o
] usol PDT366CS-085 03024,D304 1SS1ST-T7 [
US0ZAUSOe LN (TA D308 Su ! RS ™
0806 SLN38 MO T e
$5014 SSO3  SKHHPY D308 SLM38 DCIF CT wewo.
S304, $30% BIF-1130 [
m—l
c s
]__-l" bt T
Y > 8 N T
L Lol —4 «—SL'"—:: |
D ) oo 14 1> D |
MAIN PCB POR 1 Y i) . MATN PCB |
n n D ) ; ro 1
L3 AN 0 ] . ‘
N 2 3 [ . ]
o
[ INTER PCB EOMER SUPRLY PCB Y up : > ® |
U101 MSFTBOSL D101 A D104 FEID-G23 [} 1] =
I r | tr-sas I U2 MSFTBOSL D103, DY0S 536806 Mavm w2 . 1
U3 MSFTIOSL DIOT A D111 1SSASIT-TT 'Y
1 Loy N 1 e MSFTRGL Oz LIS  S3LAZPZ0 wer S
¢‘ UI0S  MSFTIRL D16, DT S9688C ver  mECT ul
b Ll rast l U6 DTCHIES
"nar 1 VT  uPDTAMCIAC D308~ D31 1SSBIT-TY
Ou 1B N o 19’ ] V08 yPDTHCTMC [ — 'ﬁ
bam ow V09 PDTAMCINSC 2101 nD2eESB2 Peadt 39
. H U0 4POTEHCOBC o202 wD33ESE2 501 o mm 1
- __l Uit uPD7AMCUOSC 02103 RDE.DESBZ k)
U2 DTCHars
Tt —25 5
. > 001 25D313E 0
e 002 2SD313E !
0104 25C2603F
E VR PCB oM 25c2603F I_TEM W PC_B I ""{:l KEY PCB
NQTES 3 3
1. Resistor values are in ohms (k*kilo-ohms, M=megohms). I, IRIAOBEIIQ(k=kQ, M=MO}TT.
2. Ca values are in (p=picotarads). 2. 3L FLOMEBUF (p=pF)TT, BEFORE u:wm:mc.gxl?::c;o:o“::;c:;:‘:o’:::,‘quz: LEAKAGE-
3. Parts marked with A this sign are safety Critical components. 3 AT —2NH 2RI ELEERITT, CURRENT OR RESISTANCE MEASUREMENTS TO DETERMINE THAT EXPOSED - s
. They must always be with 1 1 RRTHLABLTF (T, 2 BIOBLLER PARTS ARE ACCEPTABLY INSULATED FROM THE SUPPLY CIRCUIT. CD DRIVE UNIT
10 the annropriate parts list and ensure exact replacement [ SRR TSN )




SCHEMATIC DIAGRAM =£ZS MAIN(2/2) PCB
1 1 2

- -
o e PP MAIN PCB (2/2)
o . otv
N z oxo
Me S pe o ear
He bxy
. s
POWER SUPPLY PCB #33 Jj. . L o
s r_ow o
L xeg? w
3 303 -
s = 1o £
'd 0 . o TMC SW PCB
w i e
o302 =
" > jam——t
© s Te
837
: ¢ g = U oo d
. da 2_owD oo 2oV o
- 7 > . . — e
KEY PCB P31 & - 0.oov 0.8y Pos
3 - (Wt :.-n
. 4 . IS aost ' |
>
) v cose s T
: t 2 e 0
ez =+ . S e Hol va rcs Pes
oy £ 3.e8v st
N @ Y o ot TRAY _MOTOR T
0303 el -4 o
g g i Guln
e T CT e
A 3 u.ORIVE
D —— NqEEE
‘0307 1
IPR-54. . e L e
we "'rlj 1-% Tt 2.0%0 e e con 1< PoweR
N ! . o
N =3V 22 e =
]"“ P 997 20 «n Toor 19 suerwr rcs
S {3 : RT w wicy
“or
20
2 sy
C MOTOR PCB
LED PCB I canr —
oo
- - pos
A pe (o
ety veps ] =
< 1 . n
- n
ol M 0304
. m 0303
aze R =
. o L o7 ik
asss
o
4 ® Powgn o7
3
© 3
:
Py
e
rae]
MAIN PCB (1/2) oov srv uz01  yPOTIPICE
—_— 8 r . (e reccasmes - com)
ooz T U202 MSL9312RS
oy 0w vaoz U203 MSL9SIZAS
% ane, e o1sPLAY PCB uz0a  Cxxserern
g =y J’ u3oe oo T . par
2 a7 U301 MS238L
® . a3 N 2 U302 NIM4sESL
& T oxe 2:: . oy U0l mMs238L
a2y P N i U304 4PDPANCUOAC
(@ e A . nles U30S  HDMmCES
—_— - “a v v P o . oS  POTAMCZ3C
- m 7 USOT  BU40SIBC
o— .
o . s s N usos  sacios
i na —iqe 2 4 < oiseLar pc
- [ el
K o250 90 R oy rrmi whe ne) Mae Q201 2sAtnse
10 ano e e e M 0202 25C2603F
vzoe 10y awnl ool 3 . 4 ! e Q203 UNay
(]
azo01
e nie—g & oo o s Q301 N
A——-q“ : .n—-'—l. e o.az2 : 0302 25C260%F
a1 HE— oariow )
o n—{!‘— s bezse s 2oz > olsPLAY Pcs 0103 250882 0-P
[UYR M Al . 0 ra asos  2ser72e
or My M o asor
ot . omor faars L cam s » 0308 ut
: slime are v 1o : I m 0308 uwazn
) H
3 s »
whies o202 : » ..,_!
’ 32 . St 0301 183133T-77
. . nje ] o N 0302 188133777
™ s e ) > L 0303 133133777
e o wpe L 1 orsmLAY D304  1S3133T-77
> " e 2 : : m’k' ree 0303 133133T-77
ol o) ivs
A P ) >
(s nv} i 02201 RO3.3E382
= = 0230' RD3.GESS2



SCHEMATIC DIAGRAM P=2S MaIN(2/2) pcB
1 | 2 | 3 } 4 { 5 | 6 | 7 | 8 ) 9 ]

[ -

res w125 e MAIN PCB (2/2)
Ne PQd o5
N 7 oo
Ne < o 2 ey
He 3.
& 2 o301
POWER SUPPLY ACB P33 | e
N 3< v __ orse orv r301
s . eI Lesos Foib
1> J REST T 22/%v
20 rowenor
4 : e TMC Sw PCB
e S |
.o o] wo H
|20 o302 Fon { U 0] ooos 1
- X ) e
w 1 s e
. Choraw - > sost
. Cle arov H
, Cls st p— .__._J
KEY PCB P14 jen 03 — 228
: >t 2 twwts |
. Cle 03 . cose + =
N 2 o2 v 3 cose 2 z
: Cloe o s T 2 ore 5
. I %0 ! HQERLTE] o
—> - 10| ve rcs Pes
- [ 3. +5v sase 6
v ros TRAY MOTOR s
0 ; s =z . L o
s H > LS ords e 7 ns
g s ZD S A RN
S — | 1o 5 d 3 ' k- " > e ]
030 ] | i 2ol g 3 U303
Pty H - i ! B ¥ a0 on v v
) el N an | [FiRisnescet e % e oxs .
. 720 R o o J. | oo/ ov Y wz o oV re con PowER
B\ ameen n = + ¥3;3% 3338 R 3 1] on 001 ’)su»uxt
N L >] il HR & 323 21 eyr
Q J"" s T [ 1 30 )]
= O coel | . R — —
T xTE H IR ¥ Y o esv
. L PcB | — L : ; C MOTOR PC
s d Tl e - o
. § E- 9 38 31 oo POS I
i BE g v caeoy H
H g | — pur I asor 0308
' 3 m ! L
i asos r__,
. 30
= usos
B @ 0304 by iy zi i .
Iy 0308 . !
2 ( I | |
a0 az2e K 2 2 | -
caon L o o - =1
N ‘ 5 R p |
0. 2
y |
5 . . frots 0. |
® 2 i
© z 2
: ~ —— |
pow |
)
9. -
MAIN PCB (1/2) 23V 2 zor  proTaL e
wrm e @ & e
oo T . = % , U207 MSL9BI2RS
oy slov. w202 2 j 16 ! 2 U20) MSL9SI2RS
cre ) 20 T OtSPLAY PCB U204 CXK3816PN
o om0
§ = usos oo vy [~ o) D) 7 1ok
rioe. 2 01 3 40 Ins U0l Ma238L
-t
e I w0 ] o2 S U302 NUMASESL
8 $¥3:e2238333 eioz] o o3 | U0} ms238L
3 s . i riDe 04 H USO4  uPDT4rCUO4C
o1 s
L@ * e IJ A N iy ) rie | U30S  HOTenC 86
oo i ’ nfn 12 o . USOS  YPOTAMC2Z38C
. T . o £ z Y 2 U30!  BU40s3EC
s @ — n):s . 3¢ 3o 1) s U0l  BAS109
oo, ° M - < — « DiseLar pcB
koo 657 L cse e " 2. 2 o s e
02300 90 R ooy wlee D) I . Q201 23AINDF
10 _ano 1B e a®) 1 N Q202 25C2603F
“iov o Py £ oJ at T e Q203 uNatn
uz204 30 > .
—— az01 _'
B (. o3v o o223 B
.01
N 2 s, J ° crn r | Q301 uNatt
. b 2 e o022 J 0302 25C2603F
! s P roenen cz vzor n olsPLAY i ves:
‘ 3 ° 0308 2350882 O-F
R a2z §azze o
a" R ] . ] P33 o306 230772
. e ey, o 3, 0307 unaI
21 wplee gorzor yazns L czm ioi] Q301 umattt
s wier eze v fov T vsav 1oz o o3 0301 una21t
" ) Pide 04 H
Q20; M
e o jiRe o &3], 3¢ : S <F 02 e 0301 1331337 -77
T i P Y iy 030 1831337 -77
ioa cae e [ &), te N> o1 N 0301 183133777 *
azzasy e —2]o 3o 2 « olsmay s 0304 1s3ssT-T?
230 b—=fu 3 22 PP 0303 1331337 - 77
ne) 7y et
L 0% M y 2 [
[ _swo] Py o) Ay oo 0220t MOD3.3€ 382
) ;_l = = 0ZX1 RD3.CESS2

i | "25 CD DR




SCHEMATIC DIAGRAM P-ZS POWER SUPPLY, DISPLAY AND KEY PCB
3 | 4 |

1

| 2 ]

10

DISPLAY PCB

Lo

| «2[PROGRAM .’I

;
! wimemg (L

—

more v

afu o ola o

..!,—_,'/‘. al o]

imore2 1

-
[
! .
s 2 : = S USO4  FIPIOYMB
L ] 2 .. US0S  SBX1483-52
B EBEEBEBEEEEE EECEEEBEEBEERE U306 M343640
Rj* "_:ﬂ" HHER 253 u__.____. USO7  M34364P
USO8 M34564P
[_ usos M54364P
L5
L
L—
H  — “— .
| 1 U303
Lfurhe il ool el ulo alno wols lo
- E3
ALYV A %z> VAYVAYPaN NA >Z 5
DAY t DIB|DY AlA ]
'Z)‘!‘!)ll' 2 13|als]e v|z]3]alsieTe ]y v 2(s|eafsielT]e |y
Us06 | L uso? uso8 US09 1
i
— '
s-:J:- o rje]siafsiz]s slefsiz]s sz
.
L ARSI AT X 2] pree
, ) . i j . . EEEEE 34
2 H
FEEEH ~lelonie oo BEEBEEHD HESHEAH ;
! H
L il l . . L
X}
s 432 e T 65 a3 2 s T 63 432 LECEE B
MAIN PCB MAIN PCB MAIN PCB MAIN PCB
P19 ik4 P16 P18
usor HPDTS66CS -085 D302~,D304 1SS133T-77 psz
US02AUSO4 UNaI1Y (TA) 0308 SLH38 DCOF B o
0506 SLM38 MCYF 2101 oo
$5014 $303  SKHHPY 0308 SLH3® DC3F 1001 eow
5304, $303 BIF-180 : -
J O
Pt
" .4 2 .
g BT rar N
v wor — EaT :
orens wg o |y R | Low ooy RIS
i CLOSE 1 = A o o MAIN Pcs
4 osoe 3 [ s ) . P2
& N e 0 o
e s o 3 o2 .
uses ¢ o > PLAY | B PaUSE 1 s " D) o .
79 79 %03 v oL . ) .
L] > pLay D Issmp I bl N I3 -
L) [y " )
L L) 0 'Y s L)
79 74 el
3304 o 3808 O - Vee oy Y
OPEN/ -
cLose N
o Lo 1
o B - 5 IS?"' Ty
o2

KEY PCB

PR
POWER SW _PCB | TiirE ke - Aow aiow 3 e rrev oo w
U.S.A. —_— A 1172 TumoPE © S0 BLO® 3.134 230V o)
W12 UMPIR)  SENCRAL EXPOT T v 2
CANADA o mos  MIO8E miog ciapd " [ ———y
e frag s P8 oo
" a2 s | |
nor s .9 . t
o0 oory Yoros 33 g an o uIn um
A omg. cos0 100 s .
(LS wov em 320 Saioe T 0.2
\CARADS L 10) a7 107297
(JAPAN) 100V oAV A'l I
ong P5) e P32
veu & ey A A L Ss<iat R U o | oo EE'" [
- P31 v ooz ] s oot [z | ’ e | : I__l_‘ R ;—l
e T— [= N AL lemn Leios «-;an‘ t ot ol v ecs
N A €03 2 330038V 2z0723v O | H —r XTI P23
)1,—1 1 i T 2L C A v
. | 3% T et | L gt . e g
: u103 I WA !
| Shdiadt | o Lewe &
33 A A T oty
- H
GENER POWER SW PCB S5 ; : F—_m— g
NE AL ® —— D . o1z L 2 1O GND 7
EXPORT asmT | AT 1N g L IR ' o c—T
T eror u Lo N ent : ; S10viByl__ & MAIN PCB
cuasiss AT ons Yous Taroorzsv | Tiroras °'7 T o022 | : z;n : P2
oo L ooz T . : - I
B ) A FHR S e oewll LD - : g YN
A 00723V, 220773y 0072 1 0 . v 3
[oos | J 1 =
an aAl—] | )
¥ s30/38v Ao | e %-. e :o'r':j
»t i
010¢ | z D
0 N Y e dem 1 — )
; 7 . ore orr 7
0108 A ol . arorsov [ oom s C 2v el ) maIn ece
"c’;h o0 < 12 oup. s% P25
T &:nn <
— c v € . s22v_ 3
avsov A“‘;’ L s« w0 :%
w T
13 »102 % —
w .5 L
106 Tiibhov Toor
POWER SW PCB___ P37 D vaov T rses L
EUROPE e frven - > o | cmamy
P A XY ] A oy
oast D)z l 2C C osovaivam)
o L S C ono
[ nde ac
ST C ac
|
twaty
a—T—
m
A . o) ]
MAIN PCB
P27
220vac 30 -
._1 Y
«
)]
e
(3
e
b b orpues POWER SUPPLY PCB
Z__ornz .
Man pce Po8 (13 close.v
. CLO%E -3
, . INTER PCB EOWER SUPPLY PcB
- V10t MSFTBOSL D101 A D104  FEID-G23
' - A l US31 e I U2 MSFTBOSL DI0S, DIE  S$36886
- . . U103 MSFTROSL DIOT A DItY  1SSI33T-TT
! . A UKe  MSFTBI2L D12 A DI S3LAZ0P20 200V
E $ VIO MSFTR2L DNE, DT S3688G
- ot S rast I U6 DTCIA3ES
o : - : 3 Pes UDT  4PDTAHCIAC D308~ D314 1SSISIT-77
- o . 08 4PDTAHCTAC [ e——
. croee. v » 1
vam suow now 15 oo ! Hr— ! U0s  yPOTAMCION 02101 no2eESE2 B psor?
s 1————‘_‘»_, U0 pPDTMMCOBC DZ102 RD3IESE2
D) oot ot L.‘i{ X3 ._l UNT pPDTAMCUOAC bz103 RD6.BESB2 o m".’l g
D) U2 DTCHeYs o801 2
2 — sy
' 4 e . N 011 25D313€ > E
x| Tfw 0102  2SD313E H
E VR PCB ol REM SW PCB I s
NOTES B3 3
1. Resistor values are in ohms (k= kilo-ohms, M=megohms). ] IRKIANDBIEIZQ(k=kQ, M=MO)TT,
2. 1107 values are 1n microtarads (p=picotarads). L aLFLnmE F(p=pF INSTRUCTIONS FOR SERVICE PERSONNEL
Capac 2 YT orOEEY i" PFITT. BEFORE RETUANING APPLIANCE TO TWME CUSTOMER, MAKE LEAKAGE.
3. Parts marked with & this sign are safety critical components. 3 A9 -S> NHIBRIETLEEBRTT. CURRENT OR RESISTANCE MEASUREMENTS TO DETERMINE THAT EXPOSED

They must always be r with 1 comp: ts-refer

10 the annropriate parts hist and ensure exact replacement

XRTDLEABUTTF T ,2BTORR

T A

218

PARTS ARE ACCEPTABLY INSULATED FAOM THE SUPPLY CIRCUIT.






